

15.01.2026

TEST REPORT

Method:

ANSI A326.3 "American National Standard Test Method for Measuring Dynamic Coefficient of Friction of Hard Surface Materials"

Test Results:

Product Code	Product Name	Production Date	Shade:	DCOF Wet
	60X60 QUARSTONE WHITE R11 20MM 5R	25.10.2022	VA1	>0,50
	60X60 QUARSTONE BEIGE R11 20MM 5R	17.03.2023	VA2	>0,50
	60X60 QUARSTONE GREY R11 20MM 5R	24.05.2023	VA2	>0,50
	60X60 URBANCRETE WHITE MATR11 20MM 5R	06.01.2024	VA3	>0,50

This are the test result of the sample from the batch given here. The test result may vary tile to tile in same batch and/or vary batch to batch.

Prepared by:
Murat NEBİ
Quality Laboratory Executive

